

TEST REPORT

Test report number: 51-08624

Total number of pages: 28

Test item:	Aluminium Conductor Steel Reinforced (ACSR)
Type / Model:	Teal
Manufacturer:	SA-RA Enerji İnşaat Tic. ve San. A.Ş. Ümit Mahallesi Meksika Caddesi 2479 Sokak No:2, 06810 Cankaya / Ankara, Turkey
Customer:	SA-RA Enerji İnşaat Tic. ve San. A.Ş. Ümit Mahallesi Meksika Caddesi 2479 Sokak No:2, 06810 Cankaya / Ankara, Turkey
Tests performed:	Type tests
Normative documents:	EN 50182:2001+EN 50182:2001/AC:2001 + EN 50182:2001/AC:2004 + EN 50182:2001/AC:2005 + EN 50182:2001/AC:2013
Locations of test:	Test locations are stated in clause 2.1
Date of test:	From 2024-03-01 to 2024-05-14
Conclusion	The test results satisfied the requirements of the normative documents in the clauses referred to in the test results

Date of issue: 2024-06-28

Reviewed and verified by:
Danijel Brezak, M.Sc.E.E.
Tomislav Karažija, M.Sc.Chem.E.

Approved by:
Dalibor Filipović-Grčić, Ph.D.



The test results apply only to the item tested.

The laboratory is not responsible for the accuracy of the information provided by the customer. When the customer requires the item to be tested acknowledging a deviation from specified conditions, the laboratory will not be responsible for results which may be affected by the deviation.

This test report shall not be reproduced except in full, without the written approval of KONČAR - Electrical Engineering Institute Ltd.